TOWN OF PARADISE
DOWNTOWN REVITALIZATION AREA
CLUSTERED WASTEWATER TREATMENT SYSTEM(S)
MASTER PLAN

March 2004



TABLE OF CONTENTS

Figure F-4

Section Page
L Executive Summary ; 1-6
11. Design Methodology 7
A. Introduction ,
Background 7
Land Use - 7
Collection System 7
B. Design
Flow Determination 8
Wastewater Treatment Plant 9
Effluent Disposal 11
C. Final Design and Construction
Final Design _ 13
Construction 13
Appendix A
Figure A-1 Redevelopment Area
Figure A-2 Downtown Revitalization Area
Appendix B
Figure B-1 APN’s, Dimensions and Permitted Flows
Figure B-2 APN’s, Dimensions and Permitted Flows
Appendix C
Figure C-1 Collection System Tributary Zones
Figure C-2 Collection System Tributary Zones
Figure C-3 Collection System Tributary Zones (A, B, C+D)
Appendix D :
Figure D-1 Pipeline Layout
Figure D-2 Pipeline Layout (Tributary Area A, B, C+D)
Figure D-3 Typical Pump Station
Figure D-4 Typical Manhole and Mainline Trench Details
Appendix E
Figure E-1 Batch Treatment Plant Layout
Figure E-2 Treatment Plant Elevations
Appendix F
Figure F-1 Effluent Disposal Layout (Tributary Area A+B+C+D)
Figure F-2 Effluent Water Balance (Tributary Area A+B+C+D)
Figure F-3 Effluent Water Balance (Tributary Area A)

Effluent Water Balance (Tributary Area B and C+D)



L. EXECUTIVE SUMMARY

The Town of Paradise Redevelopment Agency requested a Master Plan for a clustered
wastewater treatment and disposal system for the area defined in Appendix A as the Downtown
Revitalization Area. The Master Plan shall be utilized in obtaining grant funding for the final
design and construction of the clustered collection, treatment and disposal system(s).

The Downtown Revitalization Area is part of the overall Town of Paradise Redevelopment

~ Project Area. The town does not have an area-wide wastewater collection and treatment
infrastructure, and individual houses and commercial establishments have septic tanks and leach
fields. Both the Town of Paradise Council and the Town of Paradise Redevelopment Agency are
interested in pursuing the concept of clustered wastewater treatment systems throughout the
redevelopment area. These small treatment plants will Iﬁrovide clean effluent, utilizing
subsurface irrigation disposal. An extended aeration, activated sludge wastewater treatment
plant will have no discernable odors. The high quality disinfected effluent will replace existing
septic tank effluent emanating from individual houses that now have leach field effluent seeping
into the groundwater. Consequently, cleaner effluent will result in an area wide improvement in
groundwater. With the new wastewater system infrastructure installed, existing establishments
can abandon their existing leach field(s), creating increased available land for the property
owner. Additionally, a wastewater treatment system removes any Business constraints that may
have hindered business decisions in the past. It removes any possible health issues resulting
from failed leach fields, together with diminishing the septage load onto a near capacity Neal

Road septage receiving station, south of Town.

The clustered wastewater treatment system(s) was part of the original vision of the Downtown
Revitalization Committee. It became obvious that revitalization could not progress without some
form of wastewater collection and treatment, thus allowing a whole new class of businesses
(from Restaurants to Laundromats) to develop in downtown. Additionally, with business
establishments having and opportunity for improvements in wastewater discharge, it will allow
for conversions of the existing building stock to a higher quality establishment with improved
usage. An example would be the conversion of buildings from storage to retail and/or
professional services.

7- H Technical Services Group Inc. Town of Paradise - Downtown Revitalization Area, Clustered Wastewater Treatment System, Master Plan

1of15



Characteristics of the area include high-density commercial, and multi-family residential areas of
town. The physical area that has approved on-site wastewater permits is approximately 80 acres.
The total area for complete build-out is approximately 100 acres. Presently, on-site permits
account for a total flow of 60,146 gallons per day. The Master Plan provides for a collection and
treatment system to accommodate 100,000 gallons per day for 93 residential lots and 187

commercial lots.

This Master Plan provides the layout of the anticipated collection system(s), and the
methodology behind the initial design. The physical size of the treatment plant(s) and the
effluent disposal has also been discussed. Finally, a construction cost has been determined
together with an operation and maintenance cost. The Capital Cost and Operation and
Maintenance of the master sewer system are presented in Table 1.1. The cost determination in
Table 1.1 below includes piping (laterals) to all existing development from the sewer trunk line
in the roadway to the house/business property line. Pipework and trenching from the septic tank
to the property line, are outside the scope of this study.

TABLE 1.1 TOWN OF PARADISE CONSTRUCTION AND OPERATION AND MAINTENANCE COSTS
Description Capital Costs (8$) O & M Costs / yr (3)
Collection System 1,528,739 10,000
_Treatment Plant 1,145,228 35,000
Effluent Disposal 171,786 35,000
Total 2,845,753 80,000

After staff evaluation of the single system for the whole Downtown Area (Table 1.1), it was
requested that the larger 100-acre Redevelopment Area be broken down into smaller cluster
systems. Further review of the total 100-acre Master Plan Development required that the larger
tributary area could be divided in three cluster groups. Tributary areas A, B, C+D, would
represent each cluster system.

As the majority of the businesses are located along Skyway and Pearson Road, the tributary area
“A” 1s the most critical and should be the first part of development of the master plan. With the
success of cluster system “A”, the remaining two cluster systems can proceed when financing is
made available. Table 1.2, 1.3, 1.4 represent the smaller cluster systems for tributary areas A, B
and C&D respectively. The development of these cost estimates can be found in table C.2, C.3
and C.4 in Section “C” of this report.

7- H Technical Services Group Inc. Town of Paradise - Downtown Revitalization Area, Clustered Wastewater Treatment System, Master Plan

20f15



TABLE 1.2 TOWN OF PARADISE CONSTRUCTION and O&M COSTS - TRIBUTARY AREA “A”

Description Capital Costs (8) O & M Costs / yr ($)
Collection System 544,925 10,000
Treatment Plant 088.518 35,000
Effluent Disposal 50,078 35,000

Total 1,583,511 80,000

[ TABLE 1.3 TOWN OF PARADISE CONSTRUCTION and O&M COSTS — TRIBUTARY AREA “B”

Description Capital Costs ($) O & M Costs / yr ($)
Collection System 353,873 10,000
Treatment Plant 888,200 35,000
Effluent Disposal 47,355 35,000

Total 1,289,428 80,000
TABLE 1.4 TOWN OF PARADISE CONSTRUCTION and O&M COSTS — TRIBUTARY AREA “C&D”
Description Capital Costs (8) O & M Costs / yr ($)
Collection System 742,532 10,000
Treatment Plant 876,807 35,000
Effluent Disposal 46,835 35,000

Total 1,666,174 80,000

Positive benefits result in both environmental and savings issues with the installation of clustered
wastewater treatment and disposal systems. With new clustered system(s) the homeowners
responsibility of obtaining septic pumping and evaluation will be removed. With new lot
development, there will not be a requirement for engineered system(s) or possessing spare land

for leach field replacement, thus allowing greater retail or commercial floor area.

For buildings on the higher elevation side of the trunk sewer line, connection will be made
directly to the lateral coming from the buildings. The wastewater will gravity flow via the
laterals to the main line in the street. The buildings with higher elevation to the main line in the
street will be able to abandon their septic tanks. These abandoned tanks should either be
removed, or filled in, according to Town adopted onsite sanitation code regulations. The
expense of abandoning the septic tanks shall be at the owner’s expense. Where establishments
are located on the lower elevation side, a pumped system will be required to raise the sewage to

the higher elevation pipe in the street. The existing septic tank can be utilized for this pumpwell

situation.

7- H Technical Services Group Inc. Town of Paradise - Downtown Revitalization Area, Clustered Wastewater Treatment System, Master Plan

Jof15



Once the wastewater is treated, disinfected and filtered, the resultant effluent shall be disposed
by subsurface dripline emitters located approximately eight inches below the ground surface.
Part of the work of this study was to determine if subsurface disposal alone would achieve the
total disposal of all the treated effluent. Otherwise, large storage basins would be required to
hold the effluent during winter months and discharge during the summer months. A water

- balance analysis regarding percolation, rainfall and wastewater supply indicate that the effluent
c;an be disposed of completely by percolation and evapotranspiration, even during periods of
high rainfall. Consequently, large wet-weather storage ponds are not required. However,
approximately six and three quarter acres of land will need to be utilized at the point of ultimate

build-out, for the treatment plant(s) and effluent disposal area(s).

It was originally anticipated that the vacant town owned land along the Northeast corner of
Pearson Road and Black Olive Drive would be the location for the treatment plant and disposal
area. Most recently, the landscape-planning firm of Stantec Inc. has provided a master plan to
the Town of Paradise for development of a community park on this property. Dripline effluent
disposal and the proposed park would be compatible if the effluent were treated to a Title 22
standard (explained on Page 9). However, to obtain sewage treatment to a Title 22 level requires
duplication of equipment, which Woﬁld add tremendous financial impact to the cost of treatment.
If the town property at Pearson and Black Olive is unavailable, a suitable location of the effluent

disposal field could be the vacant land on the east side of the bike path south of Black Olive

Drive.

RoadWork and sewer pipe installation completed in 1974 by the County of Butte Public Works is
incorporated into the master plan. The 609 feet of 8-inch pipeline in Skyway shall be connected
to the new 8-inch design line running down the center of Skyway. The eight-inch diameter
pipeline is oversized in the advent that someday Skyway may be utilized as a trunk line. It
would be simple construction to reverse the pump direction such that flows would go in the
westerly direction instead of easterly as they are designed for in this master plan. The Town of
Paradise Public Works should verify the location and condition of the existing pipeline prior to

the final design.

7- H Technical Services Group Inc. Town of Paradise - Downtown Revitalization Area, Clustered Wastewater Treatment System, Master Plan

4 of 15



Operational requirements of the proposed treatment system include labor, equipment, and
miscellaneous supplies. The operation and maintenance of the collection system(s), treatment
plant(s) and effluent disposal area(s) will likely be contracted with a private organization. It is
anticipated that one operator, three days per week, would be required to keep the system(s)

operating correctly. The estimated cost of this work is detailed in Table 1.1 above.

In order for the clustered system(s) funding and Final Design to proceed, there are six issues for

which the Redevelopment Agency and the Town of Paradise are required to provide direction to

staff. These are:

1. Once the system is established and operational, it will not be mandatory for the

existing businesses and residences to connect to the system.

2. A connection fee will be required for each establishment to be connected. The

amount is yet to be determined.

3. Other adjacent property owners outside the Revitalization Area boundary can

reach the system. If capacity is available, establishments outside the Downtown

Revitalization boundary may be able to connect to the system.

4. As part of the original construction contract, the Town of Paradise will construct
laterals to the Right-of-Way line. All other connection cost will be the property

owner’s responsibility.

. The following off-site land areas will be required for the WWTP and effluent

disposal. The Town of Paradise has to provide direction to staff as to where these

sites will be located.

1. Master system for Tributary areas A, B, C, D...... 6.75 acres

2. Tributary A ....... 2.45 acres
3. Tributary B........ 2.15 acres
4. Tributary C+D... 2.15 acres

7- H Technical Services Group Inc. Town of Paradise - Downtown Revitalization Area, Clustered Wastewater Treatment System, Master Plan

50f15



6. It is recommended that an independent professional financial company, experienced

in cost disbursements and rate analysis should be contracted to provide anticipated
connection and O&M fees after final plans and construction estimates are

completed.

7- H Technical Services Group Inc. Town of Paradise - Downtown Revitalization Area, Clustered Wastewater Treatment System, Master Plan

6 of 15



IIl. DESIGN METHODOLOGY

A. INTRODUCTION

On August 26", 2003, the Town of Paradise Redevelopment Agency authorized 7H Technical

Services Group Inc. to provide a Master Plan for a clustered wastewater treatment system(s) for

the Downtown Revitalization Area.

2. Background

The Downtown Revitalization Area (Figure A-2 of Appendix A) represents the area as outlined
and determined by the Downtown Revitalization Committee and the Redevelopment Steering
Committee. The boundaries were adopted by the Redevelopment Agency on January 21%, 2003.
The area covers land to the north of Elliott Road, south to Peafson Road and west to Skyway.
The bike trail or old railroad track is the eastern boundary.

3. Land Use

Plans were developed for the study area delineating the Assessor Parcel Number (APN), the
parcel boundary dimensions and acreage, and the present zoning, either Residential or

Commercial. Appendix B provides these developed plans. This information served as the basis

1in determining contributing flow to the collection system.

4. Collection System

The Town of Paradise provided electronic-formatted Topo graphic maps of the redevelopment
area. These maps were utilized to determine tributary areas. Upon initially defining the four
tributary areas (A, B, C & D), an on-site inspection was also carried out to verify the tributary
areas. Appendix C provides the plans indicating the respective areas. It was discovered during
the review process, that in 1974, as part of the Skyway Improvements, 4-inch sewer laterals were
placed under newly constructed concrete sidewalk and gutters. At the intersection of Skyway
and Elliott Road, 609 feet of 8-inch pipe was laid in anticipation of a future sewer trunk line
running down Skyway to some future treatment plant. It is anticipated to use the existing
pipeline as part of the new collection system. However, field verification of the existence of the

lines and elevations should be performed prior to final design.

7- H Technical Services Group Inc. Town of Paradise - Downtown Revitalization Area, Clustered Wastewater Treatment System, Master Plan

7of15



B. DESIGN

1. Flow Determination

Presently, each developed lot has an on-site wastewater permit approving the use of a select
number of gallons of wastewater flow per day. Utilizing the topographic map, contours were
studied to assess the direction of flow from each lot. Specific areas or tributaries were delineated
to contribute flow to specific sewer lines in the streets. There were four areas. These were
labeled A, B, C, and D. (see Appendix C). Each tributary area flows were determined using
existing permitted flows. Vacant areas were allocated 250 gpd per acre for the Commercial lots
while 225 gpd per residence was allocated for undeveloped residential lots. This provided a
determination, based on the existing flows regulated by the on-site wastewater permits. The
overall existing residential and commercial flow per acre was 902 gallons per day per acre, for a
total flow of 60,146 gallons per day. For design purpbses this was increased to 1,000 gallons per
day per acre. Tabulating the individual tributary flows resulted in the quantifying flows at each
proposed manhole. For the purposes of cleaning and access, a manhole spacing of 400 feet
distance along a pipeline is used as the standard. Manholes were included at the beginning of
pipelines to allow for any future connections or for.cleanout access. Appendix D provides the
plans showing flow volumes per day entering and exiting each manhole. The rolling terrain of
the Paradise area results in the requirement of three pump lift stations within the collection
system. One lift station would be in the dip in Pearson Road east of Skyway (Tributary A), and
the other would be at the top end of a line in Tributary D at the bike path. The final lift station
would be at the southernmost point in the collection system, which would then pump the sewage
to the treatment plant. Each lift station is required to raise the wastewater to another manhole
where sewage gravity flows to the treatment plant. If a single treatment plant and effluent
disposal were constructed to accommodate the total Downtown Revitalization Area, the plant
capacity for tributary areas A+B+C+D would be a 100,000 gpd plant. Following the concept of
smaller clustered systems, it was determined that three cluster plants could be brought on-line at
various times. A treatment plant to accommodate Tributary “A” would be a 40,000 gpd plant.
Two additional 30,000 gpd plants would also be required to accommodate the flows of Tributary
“B” and Tributary “C+D”. The cost for these cluster systems is tabulated in Table C.1, C.2, C.3,
and C.4 in Section C titled “Final Design and Construction”

7- H Technical Services Group Inc. Town of Paradise - Downtown Revitalization Area, Clustered Wastewater Treatment System, Master Plan

8of15



The eight-inch diameter pipeline that is reported to be in Skyway at Elliott Road, has excess
capacity for the clustered design. However, the existing 8-inch line shall be utilized within the
new design so that the whole of the pipeline in Skyway shall be 8 inch. This was designed in
anticipation of some future requirement that Skyway may require a trunk line, and the 2,654 feet
of the clustered system pipeline in Skyway, will not have to be upgraded.

2. Wastewater Treatment Plant

On January 6, 1977, the State Water Quality Control Board adopted Resolution No.77-1, “Policy
with Respect to Water Reclamation in California”. This policy requires the regional water
boards to conduct reclamation surveys and specifies reclamation actions to be implemented by

the State and Regional water boards as well as other agencies (Water Control Plan 1993).

The California Department of Health Services (DHS) has established statewide reclamation
criteria in Chapter 3, Division 4, Title 22, of the California Code of Regulations (CCR) (hereafter
Title 22) and developed guidelines for the use of reclaimed water. There are two main
designations that are required by Title 22 regulations; these include restricted and unrestricted
use. A restricted use can be defined as a use in which limitations are imposed on bodily contact
‘with the water of concern to protect public health. An unrestricted use can be defined as a use in
which limitations are not imposed on bodily contact with the water of concern. Table B-1

summarizes the Title 22 regulatory requirements for restricted and unrestricted use.

Table B-1. Required Level of Treatment for Reclaimed Wastewater Uses

Restricted Use Minimum Level of Treatment

Restricted impoundment limited to fishing, boating, and other Secondary — adequately disinfected and oxidized
non-body-contact water recreation activities.

Golf Courses (limited), cemeteries, freeway landscapes Secondary — adequately disinfected and oxidized

Parks (limited) Secondary — adequately disinfected and oxidized

Crops or pasture for non-milking animals Secondary — adequately disinfected and oxidized

Fodder, fiber, and seed crops Primary — floating and settable solids adequately removed
Restricted landscape impoundment limited to aesthetic

enjoyment not intended for public contact Secondary — adequately disinfected and oxidized

Unrestricted Use Minimal Level of Treatment

Golf courses, parks, playgrounds, schoolyards. Unrestricted Tertiary — adequately disinfected, oxidized, coagulated, clarified
impound with no limitations on body contact and filtered.

7- H Technical Services Group Inc. Town of Paradise - Downtown Revitalization Area, Clustered Wastewater Treatment Systern, Master Plan

9of 15



Note also that the Title 22 regulatory process for reclaimed wastewater use projects involves
approval from at least the Regional Water Quality Control Board, Central Valley Region, and
DHS Redding District. The DHS would review the planned disposal and make
recommendations to the RWQCB pertaining to public health issues (i.e. title 22 regulations).
The RWQCB, Central Valley Region has the authority to issue a permit to the Town of Paradise
for effluent discharge.

To achieve Title 22 approval, duplication of storage tanks, pumps, controls, filters and
disinfection is required in case of some form of breakdown. Consequently the additional
requirements add substantially to the original cost of a treatment plant that would provide treated
effluent for subsurface emitter disposal. A standard batch treatment plant is selected for the

clustered wastewater treatment plant so as to provide a minimal cost to the users.

A master wastewater treatment plant would be required to accommodate the 100,000 gpd flows.
Otherwise, three plants would be installed to accommodate one 40,000 gpd, and two 30,000 gpd
flows. The batch plant system would require equalization tanks to balance the high and low flow
spikes within the treatment system, including an aeration basin, an anoxic basin, a clarifier and a
| disinfection chamber. A control building would be required to accommodate the blowers,
controls, and disinfection as well as multimedia filters for final effluent polishing before
disposal. Appendix E indicates a possible layout and sizing of the required 100,000 gpd plant.

An area of 0.5 acres is required to accommodate the master treatment plant and control building.

The extended aeration sequencing batch treatment plant will have no odors. Effluent disinfection
shall be ozonation or ultraviolet light. Whichever the case, no chemicals will be used on the site.
Stabilized and digested solids will be removed from the system in liquid form at approximately
2.5% solids concentration.. Removal will be by use of a septic tank pumper truck approximately
every three months. The size of the plant was calculated from the influent sewage organic

loading characteristics of the following:

7- H Technical Services Group Inc. Town of Paradise - Downtown Revitalization Area, Clustered Wastewater Treatment System, Master Plan

10 of 15



Final effluent quality projection after the treatment process is the following:

|- 181 b S——— 10 mg/1
TB8wies st tiamimmmmmmn 10 mg/1
Total Nitrogen......... 15 mg/l

Calculating the required sizes for the master plant using the above criteria, the following was

determined:

Equalization Basin............... 60,000 gallons
Digester........couceviininnnnn... 20,000 gallons
Aerobic Tank..................... 70,000 gallons
Afioxic Tank. oo wimins 40,000 gallons
Clasifier Tank. ..o o nsens 35,000 gallons
Disinfection Tank................ 20,000.gallons

3 Effluent Disposal

Disposal of the effluent is achieved by the subsurface irrigation/disposal through the use of
buried tubular emitters. The system selected is manufactured by Geoflow™ This disposal system
selection is not new or innovative in the wastewater field. This disposal method utilizes both
percolation and evapotranspiration. Briefly, this method involves the use of subsurface emitters
placed six (6) to eight (8) inches below the ground, spaced on 24-inch centers. Turf grass is
planted above the driplines. The grass is maintained and mowed on a regular basis to promote
growth and aid evapotranspiration year round. The emitters are operated on a “pulsed” basis
over a 24-hour period and controlled by moisture sensors and computer. Remote computer

access to the control panel informs the system operator of the actual situation of the effluent

disposal.

The old railroad station site along Black Olive Drive provides a percolation rate of 1.1 gallons
per day, per square foot (gpd/sf). To determine what effluent disposal acreage would be required
and if pond storage would be necessary during wet weather, a water balance study is essential.
(Figure F-2 in Appendix F is the water balance spreadsheet for the total tributary areas

7- H Technical Services Group Inc. Town of Paradise - Downtown Revitalization Area, Clustered Wastewater Treatment System, Master Plan

11 0f 15



A+B+C+D). The mathematical model measures the amount of rainfall per month onto the soil
together with the dosing rate of the dripline emitters. The applied effluent is disposed either by
percolation or evapotranspiration or both. If there were an excess of effluent, the excess effluent
would need to be stored in ponds. The developed water balance study (Figure F-2) using a
design flow of 100,000 gpd, and a percolation rate of the soil as 1.1gpd/sf, a dosing rate of 0.88

- gpd/sf (80 percent of the percolation rate), indicates 2.77 acres of land would be able to
accommodate the effluent disposal without winter storage. The Regional Water Quality Control
Board require 100% additional set aside area in case the disposal field fails and a new field has to
be installed. Hence the total required area for effluent disposal is 5.54 acres. The required
distance from wells or streams should separate this specific area, otherwise, additional acreage

would be required for setback areas.

The 5.54 acres is the absolute area required for the driplines. A ten-foot wide additional space
has to be provided around the disposal field for maintenance truck access, as no vehicles are
allowed on the disposal field. This additional area surrounding the driplines totals 0.81 acres.
The total area required for effluent disposal is 6.35 acres. Figure F-1 indicates the layout of the
disposal field. Figure F-3 and F-4 represent the water balance study for Tributary area A and
Tributary area B and Tributary area C+D.

Previous wastewater treatment and disposal studies have indicated that the Town owned land
(which was the old railroad station along Black Olive Drive and Pearson Road) would be
satisfactory for effluent disposal. However, this approximate 4.25-acre area has been recently
subjected to a town adopted “Paradise Community Park Master Plan” developed by Stantec Inc.
of Sacramento. Consequently, it appears that, not only is the prior mentioned property too small
to accommodate the 100,000 gpd effluent disposal plus replacement, the area is only available
for parkland. Therefore other parcels in the vicinity of the master plan area will have to be

defined by the Town of Paradise Redevelopment Agency to accept the effluent disposal.

The effluent disposal fields should contain turf grass or native vegetation. The Geoflow™
dripline has a Rootgard® which protects emitters from root intrusion. Tree and shrub roots will

not enter the dripline, however, large growing trees with surfacing roots may lift the driplines out

7- H Technical Services Group Inc. Town of Paradise - Downtown Revitalization Area, Clustered Wastewater Treatment System, Master Plan

12 of 15



of the ground. This could result in effluent being emitted into the atmosphere or have surface
standing effluent. A disposal field without trees is what is required.

C. FINAL DESIGN AND CONSTRUCTION

Final Design

After approval of the wastewater master plan and the selection of a satisfactory disposal area(s),
a contract shall be commenced with a professionail engineering firm to survey, design and
provide plans and specifications for the collection system(s), the wastewater treatment plant(s)
and the effluent disposal field in accordance with this master plan. Additionally, a Report of
Waste Discharge shall be provided to the Water Quality Control Board for their approval. To
obtain this approval, one of their requirements shall be to have an approved Environmental
Assessment (CEQA). This may be in the form of a negative declaration or a complete
Environmental Impact Report. The environmental document should be completed prior to

preparation of the plans and specifications.

Construction

The Town of Paradise developed over the last century with on-site sanitation and no citywide
infrastructure in place. Consequently, the construction process of the completely new collection
system will be very disruptive to both traffic and business. It is essential that the contractor
complete the work as quickly as possible. Costs presented in Table C.1 (for the total tributary
area) are planning estimates only and are not necessarily representative of actual costs required
to construct this plan. The final design will provide a revised cost estimate. Table C.2, C.3, and
C.4 are for the smaller cluster systems for Tributary A, Tributary B, and Tributary C+D. A
major expense in the construction will be the connection of laterals to the mainline in the
roadways. For this construction cost determination, the anticipated pipe length for each lateral in

the roadway is 20 feet.

7- H Technical Services Group Inc. Town of Paradise - Downtown Revitalization Area, Clustered Wastewater Treatment System, Master Plan

13 of 15



Table C.1 Estimated Cost for construction of WWTP and disposal for areas A+B+C+D
Description Qty |UnifUnitCostl  Total
Mobilization/ Demobilization 2 Ea 25,000 . 50,000
8" dia. Manholes 51 Ea 2,500 127,500
4" wide trenching / excavation and backfill 17,606 Lf 12 211,272
" dia. Main Line 15,596 Lf 6 93,576
8" dia. Main Line - 2100 Lf 8 16,800
Lateral Crossings / Excavation and backfill and pipe = 275 Ea 200 55,000
Asphalt replacement x 3' wide, 3" deep 21,041 Lf 13 273,533
Pump lift station including Pumps and controls 3 Ea 65,000 195,000
Control Building + S/B Generator for Lift Station 3 Ea 30,000 90,000
100,000 gpd Wastewater Treatment Plant 1 Ea 800,000 800,000
100,000 gpd Effluent disposal to fields. ‘3acre 40,000 120,000
' sub total 2,032,681
Engineering/Admin/Const Management (20%) 406,536
Contingency (20%) : , 406,536
TOTAL 2,845,753
Table C.2 Estimated Cost for construction of WWTP and disposal (Tributary area A)
Description | Qty lUnit| Unit Cost| Total ($)
Mobilization/ Demobilization : 2 Ea 25,000 50,000
8" dia. Manholes 16 Ea 2,500 40,000
24" wide trenching / excavation and backfill 5609 Lf 12 67,308
" dia. Main Line 3,509 Lf 6 21,054
8" dia. Main Line _ 2100 Lf 8 16,800
Lateral Crossings / Excavation and backfill and pipe 100 Ea 200 20,000
sphalt replacement x 3' wide, 3" deep ; 8609 Lf 13 111,917
1Pump lift station including Pumps and controls 1 Ea 65,000 65,000
Control Building + S/B Generator for Lift Station 1 Ea 30,000 30,000
100,000gpd Wastewater Treatment Plant 1 Ea 675,000 675,000
100,000 gpd effluent disposal to fields. 1 ea 34,000 34,000
sub total 1,131,079
|[Engineering/Admin/Const Management (20%) 226,216
Contingency (20%) 226,216
TOTAL 1,583,511

7- H Technical Services Group Inc. Town of Paradise - Downtown Revitalization Area, Clustered Wastewater Treatment System, Master Plan

14 of 15



Table C.3 Estimated Cost for construction of WWTP and disposal (Tributary area B)

Description Qty |Unit| Unit Cost | Total ($)
Mobilization/ Demobilization 2 Ea 25,000 50,000
8" dia. Manholes 9 Ea 2,500 22,500
4" wide trenching / excavation and backfill 3,000 Lf 12 36,000
" dia. Main Line 3,000 Lf 6 18,000
8" dia. Main Line 0 Lf 8 0
‘|Lateral Crossings / Excavation and backfill and pipe 62 Ea 200 12,400
sphalt replacement x 3' wide, 3" deep 4240 Lf 13 55,120
Pump lift station including Pumps and controls 1 Ea 65,000 65,000
Control Building + S/B Generator for Lift Station 1 Ea 30,000 30,000
100,000gpd Wastewater Treatment Plant 1 Ea 600,000 600,000
100,000 gpd effluent disposal to fields. 1 Ea 32,000 32,000
sub total 921 ,OZﬂ

“Engineering/Admin/Const Management (20%) : 184,20
Contingency (20%) 184,204

TOTAL 1,289,428“

Table C.4 Estimated Cost for construction of WWTP and disposal (Tributary area C+D)

Description | Qty |unit| Unit Cost | Total ($)

hl\/iobilization/ Demobilization 2 Ea 25,000 50,000
148" dia. Manholes 25 Ea 2,500 62,500
24" wide trenching / excavation and backfill 8,309 Lf 12 99,708
6" dia. Main Line ' 8,309 Lf 6 49,854
8" dia. Main Line 0 Lf 8 0
|Lateral Crossings / Excavation and backfill and pipe 71 Ea 200 14,200
Asphalt replacement x 3' wide, 3" deep 9374 Lf 13 121,862
Pump lift station including Pumps and controls 2 Ea 65,000 130,000
Control Building + S/B Generator for Lift Station 1 Ea 30,000 30,000
30,000gpd Wastewater Treatment Plant 1 Ea 600,000 600,000
100,000 gpd effluent disposal to fields. 1 Ea 32,000 32,000

sub total

hEngineeringlAdmin/Const Management (20%)
Contingency (20%)

TOTAL

7- H Technical Services Group Inc. Town of Paradise - Downtown Revitalization Area, Clustered Wastewater Treatment System, Master Plan

150f15



APPENDIX A



34NOI

8 @3 S
o O <
: = B &
z 2 2 80 a0omITouIo
- w) [w}
2 5
A GSES ‘a¥ NNYIWHOSNE =2
Y7/
‘0¥ NOS¥V3d | 2 / 4 o
I & 2
-J’ \.\ ; ¢A/Jw4:
.
(RPERENIY
w v T
¢ S NEToRE 7,
~ s Vv _. &
— = >
= NOLLVZITVLIATY &
3 .
NMOLNMOQ i
-u O
AV ONNOA VAUV LO3Aro¥d 5
INJNdOTIAIATN
'ay 31719
I
¥
& ]
5
- '0Y 44V1SOvM
T
2
N
5
/
‘NT31v9,

— —"—" "

001G 009¢ 0081 Q

STHOV §2/°L =vVIHY INODINI MO1'? ILVYHIAONW _._._.W—oz
AYVANNOY IWOINI MOT® I1VHIAON e

STUOV 802 =VIIY 103roxd w

NOILVZITVLIATY NMOLNMOQ 40 AMYANNOY =
ININDOTIAIATY 40 AYVANNOY  mm \\N

€0-1¢-10 d31doav
VIdV 103rodd LNINdOTIAIATY

wdgsE TWLL 10T
£002-50720 VA 107 3
DM UDINOH) VLAY NMOINMOT  TWVN T4

\OSIWHHOMYD  HLVd T4




€002 ‘72 YIANSAON
3lvd

0LiG
QN 200

BT SR
395 VR uEd U LE
U] 'dnoig) SASIAIBg [eajuya ] H)

Al

34N9l4

AQVUNNOY VIV
NOILYZITVLIASY NMOLNMOQ

W3LSAS INJWIVIYL YILYMILSYM QIHILSNTD

V34V NOILVZITVIIASS NMOINMOT

ENNS[OREE

it

|

0N LLOATS




APPENDIX B



NS
— | ‘ i 7
C-APN: 062-060-094 & @'gg
7004 ACTMS god &g
r}-w
J 3997

3
g
6
g
ﬁg
(‘MPH:
052-150-004
0.18 ACH50 gpd F

. 043 ACK0 gpd
A e e
tzt?a"u:q, = §§§ g
@
o, "54% £ o g g8
hid 052-123-005 ;"" -
025 ACI225 gpd ]
G . 1 i 12
145 MCHS0 god g =8 ol
" oz 22 =3 | O
_‘ﬂ.@' oziACHZEd  |] E3 zg d w
o A~ g %:—g ]
Ly s 37 %8s o
o n lél_: § ¢ g &=
TN oy Ry % 83
§ e Egg &
B S /o gt Fgs
o ;:%%% :.}& ?E;me:ﬁ E 052-150-054 % Bl
%‘&?;% < 1.09 A300gpd g "
CAPN; 052-121.024 ¥ U R0, g™ 2 § |
010.ACH8, e > %% ‘E- 8
Al %
CAR % “'Szm!ﬂ Q'::k%"@ 4’%’-?10"7 @ L‘IM -
g & & 58 hFa oz RAPN:
f{gm ooy f& 3@5 3 c‘w W 052-123-001
X & J2 Acranogpd
2o . £ LS, 2 ==
B F g S,
QUesr g, 57 w_ff S ey
D, s Yy o 85 /7 S
é’& & 2‘%% S{f f:m# . U Wy
& &s M f s
D e S5y el | &
& C-»'gtmg.,w f SE O A V3 “#5 | “8
om0 e & 21, 2T CAPN: 052-141-006 ¥ =
¥ L §§ c,,;?s- oz 241 OBt aAs® RA ]
i 3y A #: %.és-k, anh® : i
2 3 %%’ oy a,. W“ﬂm& el
C-APN: 0521304043 %ﬁb kﬂ’*:‘;a s o .§I nﬁg-im
5 068 ACOK gpd %, 71'/.0; f §§ 9"3‘ % & Q&% T Q'-" 2,49 ACRO0GH f
s/ s B Ao, §, T SF 2 y:
L4 o m,;m‘! "ii::ﬂfs § fgé‘ é'! gi & c':“’lc- ;}? e § gg ,32 i} A3p gy a %,&ﬁ.d‘ﬁ
A 3 3 17 =~ bl A,
ol f &2 - Rs, OSSO AIWE LY /Py &
- sl T ksl e e Pl el & 51 S
A & =& LN ¥ v 8 o & 3
e 2 L /o5 s, HLINE - FOR CORUATIO SEeG évg_ﬂﬁ _Q’ g“"f«‘i ) _
“ o —— T 2 e TOWN OF PARADISE - PrAIO s
: _ PROJECT DATE:  JULY, 2003 DOWNTOWN REVITALIZATION AREA CONTRIBUTING AREA
Tegiinical Senices el e e v
Group, Inc. DESIGNED: : CLUSTFRED WASTEWATER TREATMFNT SYSTEM APN'S, LOT DIMENSIONS & PERMITTED FLOWS B . 1




D R —
<C
o
o
o
w
—
w
o
T
DRAWING NUMBER

-

chnical Services
iroup, Inc.

Srown Point. Circie #C
Valiey, Califonia 95945
530-271-1600

REVISIONS

INO!

DATE

BY

PROJECT NO.
PROJECT MGR:
PROJECT DATE:
DESIGNED-
DESIGNED:
CHECKED:

‘CAD DRAFTER:

5100 DRAWING SCALE:

Mark T Kahl

JULY, 2003

initials LENGTH EQUALS ONE INCH
WHEN PLOTTED TO SCALE.

initials :

initials

initials

TOWN OF PARADISE
DOWNTOWN REVITALIZATION AREA
CLUSTERED WASTEWATER TREATMENT SYSTEM
BUTTE COUNTY, CA

CONTRIBUTING AREA
APN'S, LOT DIMENSIONS & PERMITTED FLOWS

B.2



APPENDIX C



NN

,g -
P

?0

R/

>

s —~
\\\\/_)\Il
—\{l
Y X/
—Rwuig
/
3
‘\_é
e

e ——

AN

/"_‘—\

11

COLLECTION SYSTEM, TRIBUTARY ZONES

l

TOWN OF PARADISE
DOWNTOWN REVITALIZATION AREA

ity
g’”'t..

//.

\
AN

TETRES
~ \\\ ‘-...\
e
R\
\’Q/_\—H—\.
N
N

7
|

/

T O

L e

i—___\\‘
T
- T
__—‘—'_‘—-
.—‘S
N

s
SN
Co]
M
\
2
R

IAMA AT

7 —

—
1 AN
N \\\___
' (
e

=
\\ﬂ\ﬂ
Wi

g

f

~

=—="h LA

A\ I\ A

|
EREe

DRAWING SCALE:
[ LENGTHEGUALS ONE INCH




777 4 S
//'/4/ . c'\ /ff” S A /
/// I i /\;w = ) | - o u
/ / ) p
\ \ o \ J /e X
\ 5 T Q) EWI g
\T / l "/ - f N 7
&y [ |
g . ik 2
2 A2 7 > ‘
74 / Y AT | [

Wi

H L))

N . WY L //// | |
resesy- &2 HINRNS 7 = QNI
, W SHZ77 e S|

TOWN OF PARADISE
DOWNTOWN REVITALIZATION AREA
CLUSTERED WASTEWATER TREATMENT SYSTEM

COLLECTION SYSTEM, TRIBUTARY ZONES
AND PIPELINE LAYOUT W/TOPOGRAPHIC CONTOURS

G

DA
e e Lo PROJECT MGR:  Mark T Kahl
PROJECT DATE:  JULY, 2003
; & LENGTH EQUALS ONE INCH
DESIGNED: tal
al Services PRRT E WHEN PLOTTED TO SCALE.
Inc. DESIGNED: initials.
CHECKED: initials

DRAWING NUMBER @




22

EATME

/
o/ V

L ]

/ ON

POINT FOR
ATMENT
P IIBII

M”

10

-AT7|

w A"

/i
/
=
/
/
/
/
/
/
/ 103
/
4
4
~

CONNECTI
POINT

TRE

IIC -

ENT S

PUM|

MH-D7

1
N

I

N\

) o> 12810
// 20978 . / i
Y/ b’ =
/ 15485 S
/ / 12610 .'

o
=
dzlg-
=

"

—

i e S

N

e / / \\qj&iﬁiiii
M 2 & -\\_\\4
7 & l
)
/
- /
.r/ . /J /
L & \\— - /
= & ?
&
S 1 / L
= & HEGEND:
' INFLOW: «voovneennne VLT
7 ™~ } / 2 MANHOLE NUMBER: - - .m
/ ) / — OUT FLOW- H )
// & s / / " ,[——i MANHOLE - -« -« cceemcnnen 9 I\ f
I PUMP LIFT STATION- ----- -@
/ % Il ) PUMPED LINE - - -+ - - - o o }
‘ / ol I I U i_h_——ﬂ COLLECTION LINE - - - commm—
- TS\EE“‘ y | ’ ] W E EXISTING LINE: -+~ - - -
EA]
?t:}:c o ] i__
|
l | j
o L) (( = -
P R S| 7\ I e

L

o

‘echnical Services
Group, Inc.

31 Grown Point. Gircle #C
155 Valley, Califomia 95945
530-271-1600

REVISIONS

NO,

DATE

BY

PROJECT ND. 5100
PROJECT MGR,  Mark T Kahl
PROJECT DATE:  JULY, 2003
DESIGNED: MTK
DESIGNED:

CHECKED: LOH

CAD DRAFTER: CLK

DRAWING SCALE:

1"=100'

™™

LENGTH EQUALS ONE INCH
WHEN PLOTTED TO SCALE.

TOWN OF PARADISE
DOWNTOWN REVITALIZATION AREA
CLUSTERED WASTEWATER TREATMENT SYSTEM
BUTTE COUNTY, CA

COLLECTION SYSTEM, TRIBUTARY ZONES
IIAII' IIBII’ IIC & D]l AND PIPELINE I_AYOUT

DRAWING NUMBER

C.3




APPENDIX D



If

p—

o~

] ~——
/)
//
/ =,
e @/ / -
' : ,,,/ . / ) 7 / 3 LEGEND:
. 7 / i
4 : / sl C wie) ey
16580 3480 / QUT FLOW: -+« vnneene 30/
2::; / . Y ‘0 MANHOLE svossresneans O
— == / : / PUMP LIFT STATION: -+ -+ -@
) " TS /. MHD5 > PUMPED LINE - -- - - - s s
~ * T < 22 / COLLECTION LINE - - - o
= //// MH-OA0 “ EXISTING LINE - -+ ++ # - svmsmncmsss
— o ——————r o . -HOR CONHINUATION SE: 1 /A : o AR i
N REVISIONS — ::Z::; :ZR: ;ZZ N RAING 5 N1_|E= o TOWN OF PARADISE DRAWING NUMBER
l FROIECTDAE: ALY 2008 DOWNTOWN REVITALIZATION AREA COLLECTION SYSTEM, TRIBUTARY ZONES
= ™ ~N 1

L LIS TR LAJTACTIIATAT N TR AT RASNFCR IS MALFASTrLa

Tech/5110-ParadiseSewerPlan/Eng-CAD/S110-DWNTWN REVIT-NOZDWG

1K 1234:33



AND PIPELINE LAYOUT

COLLECTION SYSTEM, TRIBUTARY ZONES

TOWN OF PARADISE
DOWNTOWN REVITALIZATION AREA
CLUSTERED WASTEWATER TREATMENT SYSTEM

g 4
= =k
‘R
48 g B

chnical Services
arn

-




o |
# alp
@G =2
=W :
 ~1
I @ s
\ Q @l == %QE
Tee
ANTI-FLOATATION FLANGE 7
FIBERGLASS ENCAPSULATED
ASTM A-36 SQUARE STEEL —/ | GATE VALVE
13
SWING CHECK
VALVE
TOP VIEW
1/4" 304 STAINLESS
STEEL LIFTING GREEN VENT

CABLE

NEMA 4X J-BOX
Wi (6) GRIPS

l > ~
NPT ELECTRICAL S
COUPLNG ENAMELED Ter ] .
STEEL OR STAINLESS
STEEL
I 304 STAINLESS STEEL
FLOAT BRACKET W (4]
GRIPS s
NLETHB _\;\
E
LEVEL GONTROL
PSS I |
FIELD
\ \Gume RAIL
SCH40 GALVANIZED
\D . \ \E‘EESET STAINLESS
——L ; \ e
\COMPAMON
A FLANGE
— o '
BASE ROCK o5
| SIDE VIEW
' PREFABRICATED FIBERGLASS DUPLEX PUMP STATION
Il CLUSTERED WASTEWATER TREATMENT SYSTEM FIGURE
| DOWNTOWN REVITALIZATION AREA D 3

I TYPICAL PUMP STATION

7H Technical Services Group, Inc. JOB WO DATE:
431 Crown Pore Crets, $ia.C 5110 NOVEMBER 24' 2w3

Gruse Vady. CA 05045




£002 ‘¥ HIGWIAON sma e A
iy ONE "3 'dnCJO) S80IAISS (BIIUYISL HY
NTTNIYIN Ty

.vlo JTOHNVYIN 43M3IS 3134ONOQ 1SVI3¥d
=ta[l

V34V NOILVZI TVLIAZd NMOINMOd
[W3LSAS INJWIVIYL HILYMILSYM 0IHILSNTD

HON3HL ANIINIVIN TYOIdAL 3TOHNVIN 43M3S

NYS .2
BT TIMOVE

Q3LOVdN0D

!

'L\K/

3did "ONOD GIOHO4NIFY .87 40 |I\ i

NOILO3S £ ¥0 2"}

(Xv) .0-S

ANIT H3IMIS
NIVIN 33 LY

W0~ did

/s

ST s S

NI 1av.0 ———__ Y

fa

N

$3903 1\

1NOMVYS

N
\%

N

ONIM TaV .€

L

i

&

8l

divd3y oﬂm__booo.rm
avod

W08




APPENDIX E



£00Z ‘¥ ¥ITNIAON S g e
31vd . "ou} ‘dnoIE) SADINIBG [BOIUYIBL H

1N0AV]

_‘..m INYId INTWLYTHL HOLVE
a9y NOIT Y \{ a4 NMOLINMOC

ol

v

3400l W3LSAS INJWIVIYL HIIVMILSYM IHILSNTD

TINVd AH -

TANVd O7d
HOLVHINTO -
SY3L4 ININT443

OMTUAACTIO
SJUTIVIOTTO ¥

ONISNOH LNIWdIND




£002 '4Z Y3GWIAON ohig R ot E =
1310 ”OE_M. U .n_ao._mu $801M8g [ediuyas| HL

NOILVATT3

Num ONIQTING TO¥LNOD INVTd INTWLYIML
: vV4Y NOII Y v.1IAdd NAMOINMOT

34091 WILSAS INJNLYIHL H31VMILISYM a3831SN10]

S o 4t s 3
LT L L e——i




APPENDIX F



£002 'V Y3IFNIAON s S "
A1va oNaor o] 'dnois) se0|Meg [BalUYIR ] HY

NY1d TvSOdSIa
FI m ANIN1443 m_wa.n_m:mmmm B ALITIOVS T¥SOdSId
VIaV NO

v ) o3 NMOINMOQ

J4N914 W31SAS INIWLYIHL HILVMILSYM a343.1SN19j MNVL NOILLYZITYNO3 SINYL NOLLYZITYND3
13NV AHB 1INV O7d ¥ MNVL DIXONY
HOLVHANTD € B%V\\ ANYL ¥31S391d
SH3LT4 ININ1449 2 \E L MNVL Y3410
. @ o |
SHIMOTE \ o =
NOH L [9] NOIIVYEY Y
ONISNOH LNIWdIND3 ‘ : /zO:.om_nmz_w_n_
¥ MNVYL LNINT443
IV €9
. AGWENOY L
¥S0dSIa L0L 7
_ 7
v 1T |
YIHY TVSOdsIa
s o || e |
YNIOINO |




7-q *4nsig

(AiLpuo ssipeied G899 OV -IUONEIS) Poled LNy Jes A 00} Buzinn yma

021y) 'Ajuno) ayng 1o} 9Z¥ Lz uonealignd sineq QN woyy ejep uonelidsuel | -uoeioders  (
eaJe Jo ejep Bulisixe wouy paujwislep uojejodlad
08 = NO @19ym 0~ (ND/000})=S PUE SZ'0=| 818UMm Loday [B21UYDS | SOS UO paseq uondiosqy |
1x8} Joday ul psulusiep mojslsepy (g
Jsibojojew|D) 8jeys wWouj uoneydivald ()

SIX'Q+0+g+yeoueled JajeM o LAMM 8SIPeIEd00Z/) L/E

abelos puod Joy Juswalinbal sjussaids. anjeA anpsod (zL)
p/sdB €80 jo ajes Buisop 1oy Ayoedes fesodsip ssaoxe sjussaidas ubis (), (11)

0 LS Zv8LL 81'968 80'€Z glLop
0 (ogse'L) L90¥ 0 ¥’ 8L86'e 9'9rL 0000°€ 99'¢/ 08€0°0 %0 66900 £6°0
0 (e6p5'L) 06v5°0 €L SPLLY [=H-1} 000L'€ LLosL evL00 610 98200 8E°0
0 (9L59'1) £6£9°0 g'g Sty G'LGL 000L'E Lol £200°0 £0°0 Sr00°0 Q00
0 (FSLgL) 99550 ) 81L86¢ 99vi 0000 99°¢/ 62200 LE0 BS¥0°0 190
0 (over L) 88540 1’9 SkLLy g'lgL 000} € Y L8€0°0 750 6200 £0'L
0 (zozz'L) GESE0 Ly 8186¢ 99pL 0000°€ 99'€l LSLLO €51 LOEZ'0 90'¢
0 (8£96°0) 18LZ°0 6¢C ShLLp G'LSL 000L¢ L9 68920 85'¢ 8/€5°0 GL'L
0 (ze18°0) ¥SeL 0 8L yoLLe 6'9EL 0008 G/'89 08€£2°0 LE L9L¥0 €€'9
0 Gy 0) £060°0 Z') ShLLy S'LGL 000k '€ L9l £09€°0 6LV S0ZL0 856
0 (ezv8'0) 25.0°0 b ShLLy S'LGL 000}'¢ ANV TZATA! 62°€ 6670 859
0 (6628 0) 6210 Ll 8186 99vL 0000°€ 99°¢s 86.2°0 zLe 96550 L
0 (9641°1) £8/2°0 L€ SrLLy §'LGL 000L'E L9l ZELL'D LS'L ¥92Z°0 LO'E
(01)-(8)-(9)+(¥)
mco__mm w__mm._t w__mm.E sayoul m:mm.r: sayoul w:mm,c._ sayoul w__mm.E sayoul m__mm ‘W sayoul
(Js/pdbggp) §s/pdb
JOVHOLS Jinsay [ ALIDOVdVD uondiosqe
a3uINDIY | lesodsid "B3 | SNVHLO VAT 013| NOILY10O483d MOT43LSYM %0S UM TTVANIVY NOILY 1IdID3¥d
L) () (o1) (6) (8) (2) (9) (g) (¥) (€) ) (1)

NuE[ey I)EA\ JUSIN[JJT JIJLMIISBAA
Ajuno)) ayng
d+D+d+V vaay Arepnquiy,
‘BaIY UONEBZI[B)IARY UMOJUMO(]
‘asIpeaed JO umoy,

6)
/)
¥)
)
)

iejol
Jjoqueldag
1snBny
Ainp
aunp
fep
|Ldy
yolep
Aleniga
Aenuep
JaquiaoaQ
JaquianoN
l8qoy0
HLNOW

ajel moyy ssjemaelsem pdb goo'ooL
@jel uonejoosad js/pdb oL |
sae 177



¢€-q °andiyg

(Alyuon esipesed G899 OV -:UONE)S) poliad uinisy 1eaA 00} Buizinn ¥ma

08 = NO 8i8uym 0}~ (NO/0001)=S Pue §z'0=| 81oym Jodsy [B2jUY9 ] SOS UG paseq uopdiosqy (¥
X3} Hoday ul paulwisiap mopaiseps  (9)
)siBojojewn|d syeys wouy uopeydipald (L

SIX'y 8oUEBIEg J8)BM dLMM SSIPRIBLEGOZ/L L/E

abelo)s puod Joj Juswalnbai sjuesaides anjea anisod (ziL)
p/isdb ¢80 Jo ajes Buisop 10} Ajioedes [esodsip ssaoxe sjusesaidal ubis (), (11)
001yD ‘Qlunog enng Joy 9z |z UonedlgNd SIAB( ON woy eyep uonelidsuel j -uonesodersy  (g)
Bale Jo ejep Buysixe wouy psulwlislep uonejooted  (2)

0 LG L6245 Ly'8GE 80°te 9L o
0 eviLz0) 0celo v'G LEBTL o'ly 00ocT'L 9v'6¢ ¥LLO0 Ly 42200 £6'0
0 (8022°0) ¥8.LL°0 gL 69EL’L cel 0o¥e L S¥0E 9000 6L°0 £600°0 8E°0
0 (gcoe0) 212020 g8 69EE’L ¢'6¥ oo¥e'L St 0E 0000 €00 GL000 200
0 (Ligz0) 808L°0 Vi LE6TL 9Ly 000’ 9y '6¢ G000 LE0 e¥L0'0 190
0 {egcz0) L6¥L 0 L9 69EE’L [Alsi4 00) 7y S’ 0¢ 9cLo0 ¢s0 ¢sc00 £0'}
0 rAWAN) 6¥LL0 Ly LE62°L 9l 0002’ of'6¢ V.00 €9°1 8¥.00 a0'e
0 (#0800 60.0°0 6C 69eE’L [A) 4 00rT’|L S¥0¢E ¥480°0 85t L0 Gl
0 (Lrs00) OF¥0°0 gL S.02°) St 00ct'L 0G'/¢ €LL0°0 Ll'e PGS0 £€'9
0 (1500°0) £620°0 r 69EE’L Z'6l oove'L S¥'0¢ LLALLO 6L'F Lree o 85'6
0] (80%0°0) Pre0'0 1 69EE’}L 26y oove'L St'0¢ ¥080°0 6C°¢ 80910 859
0 (b¥+0°0) SL¥00 L' LEBT'| WA ooo0z'L 9tv'6¢ 6060°0 cLe gl8l0 vyl
0 (50510 #0600 e 69EE’L 26y oo’ L Gy 0¢ 89€0°0 LS 9200 log
(01)-(8)-(9)+(1)
suojjeb s|jeb w s|lebw sayou| s|eb'w sayoul s|jeb-w sayoul sjieb'w sayou| s||eb w sayou|
s/pdbego) S7pan -
25VNOLS unsay L'l ALIOYdVD uondiosqe
a3uinDIy | 1esodsig 'y3 | SNYHLO dVA3 o13| NOILV10ON3d MOTATLSVYM %08 YHM TIVANIVY NOILV1idIo3xd
(1) (1)) () (6) (8) (L) (9) (g) (%) (€) (2) (1)

NUEB[EE I)BAA JUINJJT 13JBAI)ISEAA
Ayuno) 3yng

WV B3Iy Arenquiy,

‘BAIY UOTIBZI[B)IAIY UAMOIUMO(
‘dsIpBIR ] JO UMO T,

)
)

IejoL
laquieldag
1snbny
Ainp
aunp
Rep
judy
yolep
Kenigay
Kenuep
Jaquanag
lagwanop
J8qoyQ
HLNOW

slel mo|} Jeyemalsem pdB goo‘oy
8)el uoliejoasad ys/pdb gL°)
$8I0B 06'0



p-A 2andig

(Aupuopy esipesed 5899 OrY -:uonels)

SIX'@90g eouejeg Jojep dLMM SSIPeIedF0Z/L L/E

abeloys puod Joj Justuesinbai syusseida. anjea aAljsod (z1)
p/isdb £8°0 Jo sjel Buisop 1oy Ajoedeo [esodsip sseoxa sjuasaudar ubis (), (L1)
001yQ 'Ajuno) eyng 1o} 9z |z Uoiedlgnd SIABQ ON woyj ejep uolelidsuel | -uoneiodersg  (g)
eale Jo ejep Buisixa woly pauluuelep uonejoosd  (7)
08 = NO 81aym 0L- (ND/0001)=S pue SZ'0=| a1aym Jodey [EQIUYDS | SOS Uo paseq uoidiosqy  (§)
1x8) Hoday Ui pauluusiep moeisepy  (9)
Poliad uimay JesA 001 Buizin Y@ isiBojojeun| sieys wouy uoneydipeld ()

0 LS 605t g8'89¢ 80'¢ce 919

0 {ocoz o) 9zZoL0 ¥'S 2900t L'iE 0006°0 oL'ee 88000 PO L2100 €60

0 (6¥¥2°0) L8¢L°0 el 86E0°} £'8¢ 00€6'0 £8'¢C¢ 92000 6L0 ¢L000 8€°0

0 (80/20) 9L9L'0 g8 86071 £8¢ 00e6°0 £8'¢ee 90000 £0'0 L1000 80’0

0 (t1¥20) 90FL0 L 2900’} L'LE 00060 oLee 85000 LE0 9L1L00 L9°0

0 (85120 B6SLL0 19 86E0°L £'8¢ 00€6°0 £8'C¢ 86000 Zs0 96100 €0l

0 (5991°0) £680°0 Ly 2900’ L LLe 00060 0lL'zz L6200 €571 28500 90'¢

0 (8960°0) 1GS0°0 6T 86E0°L £8¢ 0oes0 £€8'¢¢ 62900 85t 6S5EL0 1

0 (zel00) Zre0’o g8l ¢6E6°0 9've 00¥80 €902 <0900 FARS €0ZL0 €€9

0 (S1L+0°0) 82200 Fadl 86£0°} £'8¢ 00€60 £8'¢¢ 01600 BLY LZ8L 0 856

0 (e9900) 06100 L 86€0°L €8¢ 00€6°0 £8'¢e §290°0 B6CE LSZL0 839

0 (82900 £2€0°0 Ll 2900'L VA 00060 0lL'¢éc L0L0°0 cL'e PivL 0 P L

0 (51510 €0£00 L'e 86€0°'L £'8¢g 00€6°0 £8'7¢ 982070 LS'L Z.50°0 Lo'e

(01)-(8)-(9)+()
suo|jeb s|eb-w s||eb'w sayoul sjje6-w sayoul sjjeB-w ssyoul s|jebw sayoul sjeb "w sayoul
(3s/pdbeg0) s/pdb
JOVHOLS ynsay Ll ALIDVdVD uopdiosqe

a3yinb3y | 1esodsid ‘Y3 | SNVHLO dVAT o13| NOILVI0ON3d MOT43LSVYM %09 UM TIVANIVY NOILVLIdIDTHd

(z1) (L1) (1) (8) (8) (2) (9) (%) (%) (€) ) (1)

NUEB[eY IIJBAA JUIN[JJH I9)LAI)ISBAA
Ajuno)) ayng
W@+ “u i, B3IV Areynquuay,
‘B3IY UONBZI[BIIANY UAMOJUMO(]

‘asIpeaeJ Jo uMo,

|ejoL
Jaquisydeg
1snbny
Anp
sunp
Aepy
udy
uaseln
Aenigaq
Kenuep
laquieoaq
laguwanopn
1849010
HLNOW

8jel moyy jajemalsem pdb goo'os
8jei uoneloosad ys/pdB gL
SaI0B 00



	Section 1
	Section 2
	Section 3

